
 

 

  

Effect of Different Treatments on the Concentration 

of Chloride and Free Chlorine in Bottled Water and 

WASA Distributed Water in Chattogram. 

 

Sharmin Akter 

Roll No.: 0119/01 

Registration No.: 651 

Session: January-June, 2019 

 

A thesis submitted in the partial fulfillment of the requirements for the degree of 

Master of Science in Food Chemistry and Quality Assurance 

 

 

Department of Applied Chemistry & Chemical Technology 

Faculty of Food Science and Technology 

Chattogram Veterinary and Animal Sciences University 

Chattogram-4225, Bangladesh 

 

 

June, 2022



i 

 

Authorization 

 

I hereby declare that I am the author of this thesis. I authorize the Chattogram 
[...]
and bottled mineral water with different treatment 17 

3.  pH of CWASA supply water samples and bottled mineral water 

with different treatment 18 

4.  TDS of CWASA supply water samples and bottled mineral 

water with different treatment 18 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



ix 

 

List of Figures 

 

Sl No. Figure Name Page No. 

1.  Process flow of Chattogram Water Supply and Sewerage 

Authority (CWASA) Water Treatment Plant 

05 

2.  Study area for analysis of supply water in Chattogram city 

area 12 

3.  Different Treatments of CWASA supply water samples and 

bottled mineral water 13 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



x 

 

Abstract 

 
After several treatment process, Chattogram Water Supply and Sewerage Authority 

(CWASA) distributes the water from the Karnaphuli river into the Chattogram city. In 

this study the supplied water by CWASA and mineral water marketed around the 

country were analyzed. The CWASA supplied water samples were collected from three 

locations of Chattogram city and three samples of bottled mineral water of different 

brands were collected. Each sample was replicated three times and processed though 

filtration, sunlight treatment, boiling, combined treatment (boiling+filtration). The 

results were compared with the bottled mineral water samples. Recently a newspaper 

claimed that CWASA is applying extra chlorine to kill the coronavirus in the Covid-19 

pandemic situation. That is why the Free Chlorine, Chloride Ion, pH and TDS of the 

supplied water are analyzed to determine if there is any health issue regarding this 

matter. In the raw supply water samples, maximum mean Chloride ion was observed in 

the sample WASA water 03 (391.07 ppm). The maximum mean free chlorine was 

observed in the raw WASA water 01 (0.5 mg/L) which lies within the standard limit. 

The highest pH in the raw water was observed in the WASA water 02 (8.2). In the raw 

water the maximum TDS was observed in WASA water 01 which is about 172. Among 

the bottled raw mineral water highest Chloride was observed in water bottle 03 (128.55 

ppm), highest pH was observed in bottled water 01 (8.14), highest TDS was observed 

in the bottled water sample 03. Each result was varied after different treatments. But all 

of them were found within the standard limit. The free chlorine concentration claimed 

in the news was 0.5 to 1.0 mg/L. The standard limit is 0.2 to 0.5 mg/L. The news about 

increasing the chlorine in water can be true but this might be used for limited time only. 

After the study the results were within the standard limit. 

 

Keywords: Supply Water, Chattogram, Free Chlorine, Chloride, TDS, pH, WASA



1 

 

Chapter 01 

Introduction 

 

Chattogram is the second largest city in Bangladesh. The city is situated on the bank of 

the river Karnaphuli. The ground water is flown towards the Bay of Bengal, the 

southern part of the country, through the river Karnaphuli. As a result, the largest sea 

port of the country is situated on the bank of the river Karnaphuli. The river not only 

plays a vital role in the development of the city but also the whole country. It plays an 

important role in the industrial progress and economic growth of the country.  

About 8.7 million people live in Chattogram City. To fulfil the demand of the pure 

drinking water Chattagram Water Supply and Sewerage Authority (CWASA) supplies 

ground water of the river Karnaphuli after several treatments. Salt processing industry, 

cement processing industry, fish processing industry, agro products processing 

industries, Sugar processing industries etc. are present on the bank of the river. Most of 

the time, the industrial waste is disposed in the river. Due to the growing 

industrialization the water gets polluted day by day. So, the supply of pure water to the 

citizens in Chattogram city is challenging. 

Water is one of the major elements to sustain of all live creatures. It is really essential 

to supply pure water to the people. Polluted water contains different pollutants from the 

industries or different pathogenic disease-causing microbes like Escherichia Coli, 

Coliforms, and fecal Coliforms etc. which indicates the presence of pathogenic 

organisms resulting in different water borne diseases like diarrhea, cholera, typhoid, 

dysentery etc. These diseases may lead to the death of the patients (Mahbub et al., 2011 

and Mead et al., 1999). Chattogram WASA treats the ground water using different 

treatment steps in different plants over the city and distributes among the people. 

Among the treatment the water is disinfected using chlorine. It has been reported that 

the Chattogram WASA is using extra chlorine to kill coronavirus which raises the 

health worries among the general mass (Sayem, 2020). It is really a concerning issue 

because excessing presence of free chlorine can cause different difficulties in human 

body. Again, high exposure to extreme pH and other parameter beyond standard may 

lead to eye irritation, skin rashes, and mucus. 



2 

 

The study is done to measure the presence of free chlorine, chloride ion and determine 

the quality of the supply water in Chattogram area. 

 

1.1 Water Supply System in Chattogram Metropolitan Area 

From the beginning, Chattogram WASA (CWASA) has the responsibility to distribute 

supply water into the Chattogram city area for about 3.16 million people. Each day 

CWASA distributes 450 million Liter water into 168.21 square Kilometer area. Among 

the distributed water 80% is ground water and 20% is under ground water. CWASA 

has three (03) ground water treatment plant (Mohora), One (01) underground water 

treatment plant and 49 underground deep tube well (Annual Report of CWASA, 2020-

2021). 

1.2 Mohora Water Treatment Plant: 

Mohora water treatment plant consists of following components. 

1. Intake and Raw Water Pump Station 

2. Desilting Basin 

3. Rapid Mixer 

4. Clarifier 

5. Filter 

6. Chlorine Contact Chamber and Clear Well. 

7. High Lift Pump Station 

8. Chemical Facility 

9. Sludge and Backwash facility 

10. Power and Standby Generator 

11. Laboratory 

12. Plant Monitoring Arrangement 

In the Clear well the chlorine comes in contact with the water to kill the 

microorganisms. 

1.3 Treatment process description 

According to the CWASA water treatment plant was established to bring the water 

quality within the maximum acceptable limit/standards set by the World Health 

Organization (WHO). The raw water for the CWASA Water Treatment Plant 



3 

 

(Mohora) is collected from the Halda River. The alkalinity of Halda river water varies 

from (10-75 mg/L) and turbidity varies from (15-350 NTU). Seasonal changes with the 

monsoon season result into variation in the higher turbidities, low alkalinities and high 

level of suspended solids. The structure with bar racks, the pump station, the raw water 

rising main, the desilting basins, the rapid mixtures, the clarifiers, the filters, the clear 

well, the high-lift pump station, the sludge, the backwash facilities, the standby power 

generator, the chemical storage area and facilities, and the administration building make 

up the entire water treatment process. The west bank of the Halda River is where the 

intake structure and pump station are situated. The input structure has five 

compartments, each with a 45 mL/d capacity (10 imp mgd). Each container has hand-

raked bar screens to keep coarse dirt and floating stuff out. The intake structure is 

connected to the raw water pump station by a pipe in each compartment. Five raw 

water pumps are planned, but only two duty pumps and one standby pump are now 

available. The raw water is hoisted by raw water pumps from the intake structures to 

the desilting basins or directly to the rapid mix units. During the monsoon season, two 

desilting basins are provided to prevent large sediment loads to the clarifiers, although 

they can be bypassed during the dry season. If necessary, alum is added to the raw water 

at the meter vault to aid in the settling of suspended solids in the desilting basin. 

Chemical injection, flash mixing, and coagulation are the next processes after desilting. 

Vertical turbine mixtures are used to mix the solution in two upflow chambers in series. 

At this time, alum for coagulation, chlorine for controlling aquatic development, and, 

if necessary, lime for pH adjustment is all supplied. Water that has been chemically 

dosed travels from the mixing chambers to a set of 24 upflow, inverted pyramid-shaped 

clarity tanks with solid connections. As the water rises up the diverging tank and sludge 

blanket, the hydraulic energy released at the bottom by the entering coagulated water 

results in a decreasing mixing action. Each clarifier's sludge blanket is periodically 

removed by a draw off line for the sludge that settles to the bottom and consolidates when 

the tank is shut down for cleaning or continuously removed by fixed sludge conditioning. 

As the water rises up the diverging tank and sludge blanket, the hydraulic energy 

released at the bottom by the entering coagulated water results in a decreasing 

mixing action. Sludge is sucked off the sludge blanket of each clarifier on a 

continuous basis by fixed sludge conditioning or on a periodic basis by a draw off 

line for the sludge that settles to the bottom and consolidates when the tank is taken 



4 

 

out of operation for cleaning. Backwashing is achieved by manually stopping the 

incoming flow using a manual plug. The blocked filter receives filtered water 

from the running filters, which is used to clean the media. The waste water 

from the backwash passes via the central backwash water channel and is 

discharged into the waste. 

Filtered water is gravity-fed into the clear well's chlorine contact zone, where 

chlorine is supplied for disinfection. Water pours over a weir from the contact 

zone into the clear well. After the addition of chlorine, the weir guarantees that 

filtered water has a 30-minute contact period and keeps a consistent head 

available for filter backwashing. To allow for alternate cleaning, the transparent 

well is divided into two halves. 

The clear well is near to the high lift pump station. The treated water was 

transported to the Battali hill reservoir by five constant-speed, electric vertical 

centrifugal pumps (four on duty, one on standby). 

 

Three processes produce sludge: filter backwashing, clarifiers, and desilting basins. 

Downstream of the plant's raw water intake, the sludge side streams will be 

discharged back into the Halda River. The river surface is often low enough to allow 

backwash water, silt, and sludge to flow naturally via a pipeline and discharge into 

the river. A check valve that directs backwash water and sludge into the wet well of 

the backwash water and sludge pumping plant will be shut off by backed-up water 

during periods of relatively high tides or river flooding. There, they will be raised 

high enough to allow gravity flow to the river. Three duty pump and one standby 

pump are provided at the sludge and backwash facility to handle the sludge and 

wash water from the clarifiers and the filters respectively. Silt and sludge are 

withdrawn from the desilting basins by gravity when the river stage is low enough 

(San, 2014). 



5 

 

 

Figure 1: Process flow of Chattogram WASA Water Treatment Plant 

 

1.4. Significance of the study 

Treatment with chlorine is done to kill the pathogenic microorganisms in the supply 

water which is done in the step clean well before distribution. Long term consumption 

of water containing high amount of free chlorine leads to breathing problem, congenital 

disabilities, colon cancer, bladder cancer etc. So, it is important to know the current 

situation of the free chlorine and other quality parameters of the supply water of 

Chattogram WASA. With this study people can get a clear view about the current 

quality of the water and can take necessary steps to mitigate the probable difficulties 

coming in future. 

1.5. Objectives: 

The Overall objective of the study was to identify if there is any probable risk for 

drinking supply water by Chattogram WASA. The specific aim of the study was to 

determine the free chlorine concentration, chloride ion concentration, pH and TDS of 

the supply water in Chattogram area and compare the value with the bottled water 

marketed in Bangladesh. 



6 

 

Chapter 02 

Review and Literature 

2.1. Drinking Water 

Water is the primary component of the Earth's surface and the fluids of all known living 

things. It is an inorganic chemical with the chemical formula H2O and is transparent, 

tasteless, odorless, and almost colorless (in which it acts as a solvent) (Water Science 

School, 2019). Despite not providing food, energy, or organic micronutrients, it is 

essential for all known forms of life. Each of its molecules has one oxygen and two 

hydrogen atoms, which are joined by covalent bonds, according to the chemical formula 

H2O. An angle of 104.45° separates the hydrogen atoms from the oxygen atom. H2O in 

its liquid form at room temperature and pressure is referred to as "water." 

About 50 % of people in developing countries are afflicted by one or more of the six 

major diseases linked to water supply and sanitation (Diarrhea, which is carried on by 

a variety of microbial and viral pathogens in food and water; Ascaris, Dracunculiasis, 

Hookworm, and Schistosomiasis, which are all brought on by infestation with different 

worms and cause morbidity, disability, and occasionally death; and Trachoma, which 

is brought In impoverished countries, watery diarrheal illnesses claim the lives of 400 

children under the age of five every hour (Gadgil et al., 1998). 

2.2 pH of Potable Water 

The pH is the measurement of negative logarithm of Hydrogen ion. The pH is an 

important parameter for the potable water. It represents the acidity and alkalinity of 

water. According to WHO and Department of Public Health Engineering, Bangladesh, 

the pH should be 6.5 to 8.5. 

In the previous studies it has been found that the mean pH of the supply water in 

Chattogram metropolitan area was within the standard limit. In the study the highest 

pH observed was 11.80 and the lowest was 5.50 (Molla et al., 2014). 

pH can be affected by different chemicals in water due to water pollution or other ways. 

It denotes that water is changed chemically. A high pH of water is known to be base 

and low pH of water is known to be acid. The pH of water determines the solubility, 

biological availability like nutrients for aquatic life, heavy metals toxicity. The water 



7 

 

containing metals become more toxic at lower pH as metal solubility increases at low 

pH (Islam et al., 2017). 

2.3 Effect of altered pH on Human Health and other factors: 

pH levels that are either too high or too low can have an impact on how much water is 

consumed. High pH results in a bitter taste, deposits in water pipelines and water-using 

devices, and reduced chlorine disinfection effectiveness, necessitating the use of 

additional chlorine. In low pH water, metals and other objects will corrode or dissolve. 

In previous studies it has been seen that lower pH water does not pose health risk as our 

stomach pH level is naturally low at pH 2 but it can cause aesthetic problems (Islam et 

al., 2017; USGS, 2016). According to Dirisu et al., 2016, Low pH supply water can 

cause irritating of skin when used for bathing. The study also reports that low pH water 

can also cause sickness. Other than these effects low pH water can make the soil acidic, 

leads death of fishes, can cause the death of soil organisms and reduces crop yields. 

Spoils roof sheets etc. pH indicates the hardness and softness of water. The 